
REVISED 02/25/05

EARTHLANDER 200
2005

PARTS CATALOGUE



SECTION FIG # SECTION FIG #
FAN COVER, SHROUD E01 FRAME F01
CYLINDER HEAD COVER E02 PLASTIC COVERS F02
CAMSHAFT,VALVE, CYLINDER HEA E03 SPEEDOMETER SYSTEM F03
CAMCHAIN TENSIONER E04 SEAT F04

CYLINDER  E05 FUEL TANK F05
RIGHT CRANKCASE COVER E06 FRONT UPPER ARM F06-1
OIL PUMP E07 FRONT LOWER ARM F06-2
LEFT CRANKCASE COVER E08 SHOCK ABSORBER F07
DRIVE FACE E09 STEERING F08
DRIVEN FACE E10 HANDLE COMP F09
TRANSMISSION E11 BRAKE F10
CRANKCASE E12 REAR WHEEL AXLE F11
CRANKSHAFT PISTON E13 WHEEL F12
AIR CLEANER E14 CHAIN F13
CARBURETOR E15 EXHAUST SYSTEM F14
GENERATOR, START MOTOR E16 REVERSE GEARSHIFT F15
ELECTRICAL PARTS E17 WIRE HARNESS F16

LIGHTS F17
TOOLS F18
DECALS F19

ENGINE FRAME

INDEX



CONTENTS ENGINE GROUP

E01 FAN COVER, SHROUD E02 CYLINDER HEAD COVER E03 CAMSHAFT,VALVE, CYLINDER HEAD

E04 CAMCHAIN TENSIONER E05 CYLINDER  E06 RIGHT CRANKCASE COVER

E07 OIL PUMP E08 LEFT CRANKCASE COVER E09 DRIVE FACE



CONTENTS ENGINE GROUP

E10 DRIVEN FACE E11 TRANSMISSION E12 CRANKCASE

E13 CRANKSHAFT PISTON E14 AIR CLEANER E15 CARBURETOR

E16 GENERATOR, START MOTOR E17 ELECTRICAL PARTS



CONTENTS FRAME GROUP

F01 FRAME F02 PLASTIC COVERS F03 SPEEDOMETER SYSTEM

F04 SEAT F05 FUEL TANK F06-1 FRONT UPPER ARM

F06-2 FRONT LOWER ARM F07 SHOCK ABSORBER F08 STEERING



CONTENTS FRAME GROUP

F09 HANDLE COMP F10 BRAKE F11 REAR WHEEL AXLE

F12 WHEEL F13 CHAIN F14 EXHAUST SYSTEM

F15 REVERSE GEARSHIFT F16 WIRE HARNESS F17 LIGHTS

CONTENTS FRAME GROUP



F18 TOOLS F19 DECALS



E01 FAN COVER SHROUD

REF# PART # DESCRIPTION

Q
T

Y

20
05

1-1 19623-GYK-000 SHROUD - UPPER 1 1
1-2 19621-GYK-000 SHROUD -LOWER 1 1

1-'2-1 19625-GYK-000 SHROUD SEAL-LOWER 1 1
1-3 19613-GYK-000 STARTER MOTOR CABLE CLAMP 1 1
1-4 19610-GYK-000 FAN COVER  ASS'Y 1 1

1-4-1 19615-GYK-000 CARBURETOR COOLING DUCT 1 1
1-4-2 17529-GYK-000 RUBBER BUNG 1 1
1-4-3 19611-GYK-000 RUBBER CAP 1 1
1-5 96000-06025-8C HEX FLANGE 3 1
1-6 11353-GYK-000 CLAMPER CAB DRAIN TUBE 1 1
1-7 93904-05016-K CROSS TAPPING SCREW 3 1 Enlarged figure 

next page



E01 FAN COVER SHROUD



E02 CYLINDER HEAD COVER

REF# PART # DESCRIPTION

Q
T

Y

20
05

2-1 96000-06025-8C HEX FLANGE  BOLT M6 X 25 4 4
2-2 12310-GYK-000 CYLINDER HEAD COVER ASS'Y 1 1

2-2-1 12391-GYK-000 CYLINDER HEAD COVER GASKET 1 1
2-2-2 12309-GYK-000 CYLINDER HEAD COVER 1 1



E03 CAMSHAFT, VALVE, CYLINDER HEAD

REF# PART # DESCRIPTION

Q
T

Y

20
05

3-1 17100-GYK-000 INTAKE MANIFOLD 1 1
3-1-1 14111-GYK-000 BAND INSULATOR 1 1
3-1-2 91327-GYK-000 O-RING 27 X 2 1 1
3-2 94050-06000-C HEX FLANGE NUT  M6 2 2
3-3 16213-GYK-000 CARBURETOR INSULATOR 1 1
3-4 16229-GYK-000 CARBURETOR INSULATOR 1 1
3-5 98076-GYK-00A SPARK PLUG(ANTI-RESISTANCE)  CR7HSC 1 1
3-6 12200-GYK-000 CYLINDER HEAD ASS'Y 1 1

3-6-1 12201-GYK-000 CYLINDER HEAD 1 1
3-6-2 91309-GYK-000 O-RING 9.5 X 1.5 2 2
3-6-3 12204-GYK-000 IN.GUIDE VALVE 1 1
3-6-4 12206-GYK-000 EX.GUIDE VALVE 1 1
3-6-5 14721-GYK-000 EX. VALVE 1 1
3-6-6 14711-GYK-000 IN. VALVE 1 1
3-6-7 12209-GYK-000 VALVE STEM SEAL 2 2
3-6-8 14775-GYK-000 SEAT VALVE SPRING OUTER 2 2
3-6-9 14751-GYK-000 VALVE OUTER SPRING 2 2

3-6-10 14761-GYK-000 VALVE INNER SPRING 2 2
3-6-11 14771-GYK-000 VALVE SPRING RETAINER 2 2
3-6-12 14781-GYK-000 COTTER VALVE 4 4

3-7 91001-06072-C STUD BOLT M6 X 72 2 2
3-8 91001-08032-C STUD BOLT M8 X 32 2 2
3-9 96000-06100-8C HEX FLANGE BOLT M6 X 100 2 2

3-10 12251-GYK-000 CYLINDER HEAD GASKET 1 1
3-11 94301-10140 DOWEL PIN 10 X 4 4 4
3-12 12210-GYK-000 CAM SHAFT HOLDER ASS'Y 1 1

3-12-1 12211-GYK-000 CAMSHAFT HOLDER 1 1
3-12-2 14456-GYK-000 PLATE COMP STOPPER 1 1
3-12-3 14431-GYK-000 ARM VALVE ROCKER 2 2
3-12-4 14452-GYK-000 SHAFT COMP IN ROCKER ARM 1 1
3-12-5 14453-GYK-000 SHAFT EX ROCKER ARM 1 1
3-13 94101-0818023-U COPPER PLAIN WASHER 8x18x 2.3 4 4
3-14 94050-08000-C HEX FLANGE NUT M8 4 4
3-15 14400-GYK-000 CAMSHAFT COMP 1 1

Enlarged figure 
next page



REF# PART # DESCRIPTION

Q
T

Y

20
05

3-16 90012-GYK-000 SCREW TAPPET ADJUSTING 2 2
3-17 90206-GYK-000 TAPPET ADJUSTING 2 2



E04 CAMCHANIN / TENSIONER

REF# PART # DESCRIPTION

Q
T

Y

20
05

4-1 14401-GYK-000 CHAIN CAM 1 1
4-2 14550-GYK-000 TENSIONER CAM CHAIN 1 1
4-3 14521-GYK-000 LIFTER TENSIONER LIFTER 1 1
4-4 14523-GYK-000 GASKET TENSIONER LIFTER 1 1
4-5 14535-GYK-000 PIVOT CAM CHAIN TENSIONER M6 X 22 1 1
4-6 14500-GYK-000 GUIDE COMP CAM CHAIN 1 1
4-7 96000-06022-814C HEX FLANGE BOLT M6 X 22 2 2
4-8 93000-06006-K SCREW, PAN M6 X 6 1 1
4-9 91309-GYK-000 O-RING 9.5 X 1.5 1 1



E05 CYLINDER

REF# PART # DESCRIPTION

Q
T

Y

20
05

5-1 12101-GYK-001 CYLINDER 1 1
5-2 12191-GYK-000 CYLINDER GASKET 1 1
5-3 94301-10140 DOWEL PIN 10 X 14 2 2



E06 RIGHT CRANKCASE COVER

REF# PART # DESCRIPTION

Q
T

Y

20
05

6-1 11330-GYK-002 RIGHT CRANKCASE OVER 1 1
6-1-1 96501-19305 OIL SEAL 19.8x30x5 1 1
6-2 11393-GYK-000 GASKET R. CRANKCASE COVER 1 1
6-3 12361-GYK-000 CAP TAPPET ADJUSTING HOLE 1 1

6-3-1 12360-GYK-000 CAP TAPPET 1 1
6-3-2 15421-GYK-000 SCREEN OIL FILTER 1 1
6-3-3 15426-GYK-000 SPRING OIL FILTER SPRING 1 1
6-3-4 91330-GYK-000 OIL RING 30.8mm 1 1
6-4 32961-GYK-000 CLAMPER A.C.GENERATOR CORD 1 1
6-6 94301-08140 DOWEL PIN 8x14 2 2
6-7 96000-06040-8C HEX FLANGE BOLT M6x40 1 1
6-8 96000-06095-8C HEX FLANGE BOLT M6x95 5 5
6-9 96000-06100-8C HEX FLANGE BOLT M6x100 1 1

6-10 96000-06110-8C HEX FLANGE BOLT M6x110 2 2
6-11 1565A-GYK-000 GAUGE ASS’Y OIL LEVEL 1 1

6-11-1 15651-GYK-000 GAUGE OIL LEVEL 1 1
6-11-2 91318-GYK-000 OIL RING 18 x 3 1 1
6-12 15215-GYK-000 RADIATOR 1 1
6-14 15230-GYK-000 LEFT HOSE OUTLET 1 1
6-15 15220-GYK-0020 RIGHT HOSE INLET 1 1
6-16 45456-GYK-000-G OIL TUBE FIXED BOLT M12x1.25 4 4
6-17 94101-1221320-L PLAIN WASHER 12x21.3x2 8 8
6-18 96000-06025 PLANGE BOLT 2 2
6-19 15235-GYK-000 CUSHION RUBBER 2 2
6-20 59001-GYK-000ZB RADIATOR COLLAR 2 2

Enlarged figure 
next page



E06 RIGHT CRANKCASE COVER



E07 OIL PUMP

REF# PART # DESCRIPTION

Q
T

Y

20
05

7-1 15100-GYK-000 OIL PUMP 1 1
7-2 15711-GYK-000 SEPARATOR A OIL 1 1
7-3 94050-06000-C HEX FLANGE NUT 1 1
7-4 15150-GYK-000 OIL PUMP DRIVE GEAR 1 1
7-5 15141-GYK-000 CHAIN OIL PUMP 1 1
7-6 96000-06012-8C HEX FLANGE BOLT 2 2
7-7 93902-06030-B PAN SOCKET BOLT 2 2



E08 LEFT CRANKCASE COVER

REF# PART # DESCRIPTION

Q
T

Y

20
05

8-1 11341-GYK-001 COVER L M14 x 16 1 1
8-3 11359-GYK-000 GASKET L COVER  M6 X 40 1 1
8-4 96000-06040-8C HEX FLANGE BOLT M6 X 40 7 7
8-5 96000-06100-8C HEX FLANGE BOLT M6 X 100 1 1
8-6 94301-08140 DOWEL PIN 2 2
8-7 28300-GYK-000 ARM ASS’Y KICK STARTER M6 X 25 1 1
8-8 96000-06025-K HEX FLANGE BOLT D61 1 1
8-9 90669-GYK-001 STRAP 38 1 1

8-10 11345-GYK-000 DUCT L. CRANKCASE COVER 2 2
8-11 11351-GYK-000 BREATHER HOSE CLIP 1 1

Enlarged figure 
next page



E08 LEFT CRANKCASE COVER



E09 DRIVE FACE

REF# PART # DESCRIPTION

Q
T

Y

20
05

9-1 96000-06012-8C HEX FLANGE BOLT M 6 X 12 1 1
9-2 22103-GYK-000 FACE ASS’Y MOVABLE DRIVE 1 1
9-3 28211-GYK-000 GEAR KICK DRIVE 20T 1 1
9-4 28231-GYK-000 STARTER IDLE GEAR ASS’Y 1 1
9-5 28251-GYK-000 STARTER SPINDLE ASS’Y 1 1
9-6 94101-1225023 PLAIN WASHER 12x25x2.3 1 1
9-7 94050-12000-C HEX FLANGE NUT M12 1 1



E10 FRIVEN FACE

REF# PART # DESCRIPTION

Q
T

Y

20
05

10-1 22000-GYK-000 DRIVE FACE ASS’Y(B) 1 1
10-2 94050-12000-C HEX FLANGE NUT 1 1
10-3 23100-GYK-000 BELT DRIVE 1 1
10-4 21326201-000 DRIVE PULLEY BUSHING 1 1



E11 TRANSMISSION

REF# PART # DESCRIPTION

Q
T

Y

20
05

11-1 21301-GYK-001 MISSION COVER 1 1
11-2 21395-GYK-000 MISSION COVER GASKET 1 1
11-3 23411-GYK-000 SHAFT, DRIVE 1 1
11-4 23420-GYK-000 MAIN AXLE COMP 1 1
11-5 23440-GYK-001 SHAFT, FINAL ASS'Y 1 1

11-5-1 23435-GYK-000 SPECIAL WASHER 3 3
11-6 23433-GYK-000 COUNTER SHAFT ASS'Y 1 1
11-7 96100-62030 BEARING 1 1
11-8 96100-62040 BEARING 1 1
11-9 96100-62020 BEARING 4 4
11-10 96100-TMB301 BEARING 1 1
11-11 96100-6004U BEARING 1 1
11-12 96500-27427 OIL SEAL 1 1
11-13 96400-082223 RUBBER BUSH 1 1
11-14 94301-08140 DOWEL PIN 2 2
11-15 23801-GYK-000 DRIVE SOCKET 1 1
11-18 96500-20326 OIL SEAL 1 1
11-19 94101-0510010-B PLAIN WASHER 1 1
11-20 21313-GYK-000 TRANSMISSION LINK 1 1
11-21 21310-GYK-000 TRANSMISSION FORK ASS'Y 1 1
11-22 21314-GYK-001 TRANSMISSION POSITION FIX 1 1
11-23 21315-GYK-000 TRANSMISSION POSITION  FIX 1 1
11-24 91000-05009-K HEX SOCKET FIX BOLT 1 1
11-26 94101-0816015-C PLAIN WASHER 1 1
11-27 90350-08000-UK HEX NUT WITH SERRATION 1 1
11-28 91312-111-000 O-RING 1 1
11-31 94408-05007-170 TUBE BREATHER 1 1
11-32 16610-3XG-000 BREATHER JOINT 1 1

Enlarged figure 
next page



E11 TRANSMISSION



E12 CRANKCASE

REF# PART # DESCRIPTION

Q
T

Y

20
05

12-1 11101-GYK-000 RIGHT CRANKCASE 1 1
12-2 96400-102822 BUSH ENGINE HANGER RUBBER 10x28x22 2 2
12-3 11191-GYK-000 GASKET CRANKCASE 1 1
12-4 11201-GYK-004 LEFT CRANKCASE 1 1

12-4-1 96501-19305 OIL SEAL 19.8x30x5 1 1
12-5 96400-082223 RUBBER BUSHING 8x22x23 2 2
12-6 11351-111-000 CARBUBETOR TUBE BRACKET 1 1
12-7 91001-08181-C STUD BOLT M8x181 2 2
12-8 91001-08187-C STUD BOLT M8x187 2 2
12-10 94301-08140 DOWEL PIN 8x4 2 2
12-11 96000-06050-C HEX FLANGE BOLT M6x50 1 1
12-12 96000-12015-14C HEX FLANGE  BOLT M12x15 1 1
12-13 94101-0816020-L PLAIN WASHER (ALUMINIUM) 8x16x2 2 2
12-14 96000-06060-8C HEX FLANGE  BOLT M6x60 3 3
12-15 96000-06070-8C HEX FLANGE  BOLT M6x70 3 3
12-16 94101-1221320-L PLAIN WASHER 12x21.3x2 1 1
12-17 96000-08012-10C HEX FLANGE  BOLT M8x12 2 2
12-21 96000-06045-8C HEX FLANGE  BOLT M6x45 1 1

Enlarged figure 
next page



E12 CRANKCASE



E13 CRANKSHAFT PISTON

REF# PART # DESCRIPTION

Q
T

Y

20
05

13-1 13000-GYK-001 CRANKSHAFT ASS’Y 1 1
13-1-1 90471-GYK-000 SEMI-CYCLE 25x4x14 1 1
13-2 13011-GYK-000 PISTION RING SET 1 1
13-3 13100-GYK-000 PISTON 1 1
13-4 13111-GYK-000 PISTON PIN 10x15x42 1 1
13-5 13115-GYK-001 CLIP PISTON PIN 2 2



E14 AIR CLEANER

REF# PART # DESCRIPTION

Q
T

Y

20
05

14-1 17200201-000 AIR CLEANER ASS’Y 1 1
14-1-1 17205-GYK-000 AIR CLEANER ELEMENT 1 1
14-7 17234-GYK-000 FILTER BREATHER 1 1
14-8 17235-GYK-000 FILTER OIL CATCH 1 1
14-2 96000-06032-816C HEX FLANGE  BOLT M6x32 2 2



E15 CARBURETOR

REF# PART # DESCRIPTION

Q
T

Y

20
05

15-1 16100203-000 CARBURETOR ASS'Y TM35180 1 1
15-1-3 16108-GYK-000 MAIN NOZZLE 1 1



E16 GENERATOR, START MOTOR

REF# PART # DESCRIPTION

Q
T

Y

20
05

16-1 19510-GYK-000 FAN 1 1
16-2 31100-GYK-00A GENERATOR ASS'Y 1 1
16-3 94101-1225023 PLAIN WASHER 12x25x2.3 1 1
16-4 92000-05012-C HEX BOLT 2 2
16-5 94050-12000-C HEX FLANGE NUT 1 1
16-6 96000-06018-8C HEX FLANGE  BOLT M5 x 12 4 4
16-7 96000-06020-8C HEX FLANGE  BOLT M12 2 2
16-8 31200-GYK-000 STARTING MOTOR ASS'Y M6x18 1 1
16-9 28410-GYK-000 STARTING CLUTCH ASS'Y M6x20 1 1
16-10 28422-GYK-000 GEAR STARTER 1 1
16-11 96000-06018-8C HEX FLANGE  BOLT M6x18 2 2
16-12 28220-GYK-000 GEAR COMP STARTING CLUTCH 1 1
16-13 94071-22000-0 NUT M22 1 1
16-14 94101-2231025 PLAIN WASHER 22x31x2.5 1 1 Enlarged figure 

next page



E16 GENERATOR, START MOTOR



E17 ELECTRIC PARTS

REF# PART # DESCRIPTION

Q
T

Y

20
05

17-1 30510-GYK-000 IGNITION COIL ASS'Y 1 1
17-2 31600-GYK-000 RECTIFIER&REGULATOR 1 1
17-3 38501-GYK-000 STARTER RELAY ASS'Y 1 1
17-4 30410-GYK-000 C.D.I. UNIT ASS'Y 1 1

17-4-1 30411-GYK-000 FIX RUBBER 1 1
17-5 38601-3XG-000 RESISTOR 1 1
17-6 96000-05020-C HEX FLANGE  BOLT 1 1
17-7 96000-06012-10K HEX FLANGE  BOLT 2 2



F01 FRAME

REF# PART # DESCRIPTION

Q
T

Y

20
05

1-1 50000-CEK-00BK FRAME BODY ASSY 1 1
1-2 50099-CEK0000 FOOTWELL BOTTOM ASSY-L 1 1
1-3 50107-CEK-000 FOOTWELL BOTTOM ASSY-R 1 1
1-4 96000-08040 FLANGE BOLT M8 X 40 20 20
1-5 50137-CEK-000 FR COVER FIX BRAKT 1 1
1-6 96000-10025  ASSY 4 4
1-7 50144-CEK-000 FR COVER FIX BRKT ASSY-L 1 1
1-8 50147-CEK-000 FR COVER FIX BRKT ASSY-R 1 1
1-9 50097-CEK-000 ENGINE HANGER PLATE 2 2
1-10 50222-CEK-000 ENGINE MOUNTING SPACE PIPE 1 1
1-11 94121-08000 WASHER 4 4
1-12 96000-08020 FLANGE BOLT (M8 X 20) 4 4
1-13 96000-1018708 ENGINE HANGER BOLT 1 1
1-14 50148-CEK-010 BATTERY SUPPORT BRKT 2 2
1-15 96000-08016 FLANGE BOLT M8 X 16 4 4
1-16 50070-CEK-000 REAR FORK ASSY 1 1
1-17 11400-MAA-000 REAR FORK SEAL COVER 2 2
1-18 22135-MAA-000 GREASE CONTAIN BEARING 2 2
1-19 44170-MAA-000 RR FORK SPACE TUBE 1 1
1-20 96000-14330 FLANGE BOLT (M14 X 330) 1 1
1-21 90350-14000 LOCK NUT M14 1 1
1-22 50149-CEK-000 RR COVER SUPPORT BRKT ASSY-R 1 1
1-23 50150-CEK-000 RR COVER SUPPORT BRKT ASSY-L 1 1
1-24 96000-08035 FLANGE BOLT M8 X 35 4 4
1-25 94111-01000 SPRING WASHER M10 4 4
1-26 91400-08000 REAR RACK PIPE NUT 2 2
1-27 96000-08016 BOLT M6 X 16 4 4
1-28 94121-08000 SPRING WASHER  4 4
1-29 94111-08000 SPRING WASHER 2 2
1-30 65010-CEK-000 INSERT CAP SQUARE 2 2
1-31 65015-CEK-000 INSERT CAP CIRCLE 2 2
1-32 50175-CEK-000BR FR. BUMPER ASSY 1 1
1-33 50204-CEK-000BK LICENCE PLATE 1 1
1-34 96000-06012 FLANGE BOLT 4 4

Enlarged figure 
next page



F01 FRAME



F02  PLASTIC COVERS
REF# PART # DESCRIPTION Q

T

##

2-1 60500-CEK-000BL FR. BUMPER COVER BLACK 1 1
60400-CEK-000RD HEAD COVER RED 1 1
60400-CEK-000GR HEAD COVER GREEN 1 1
60400-CEK-000BL HEAD COVER BLACK 1 1
60400-CEK-000BG HEAD COVER BURGANDY 1 1

2-3 77310-CEK-000BK SCREEN NET ASSY 1 1
64301-CEK-000RD FR. COVER RED 1 1
64301-CEK-000GR FRONT COVER GREEN 1 1
64301-CEK-000BL FRONT COVER BLACK 1 1
64301-CEK-000BG FRONT COVER BURGANDY 1 1

2-5 64310-CEK-000BK FLOOR BOARD-R 1 1
2-6 64330-CEK-000BK FLOOR BOARD-L 1 1

81260-CEK-000RD RR. COVER RED 1 1
81260-CEK-000GR RR COVER GREEN 1 1
81260-CEK-000BL RR. COVER BLACK 1 1
81260-CEK-000BG RR. COVER BURGANDY 1 1

2-8 61100-CEK-000BK TAIL COVER BLACK 1 1
83630-CEK-000RD STORAGE BOX COVER RED 1 1
83630-CEK-000GR STORAGE BOX COVER GREEN 1 1
83630-CEK-000BL STORAGE BOX COVER BLACK 1 1
83630-CEK-000BG STORAGE BOX COVER BURGANDY

2-10 61105-CEK-000BK TOP COVER BLACK 1 1
2-11 77410-CEK-000GS FR. CARRIER ASSY 1 1
2-12 77420-CEK-000GS RR CARRIER ASSY 1 1
2-13 50238-CEK-000BK BATTERY FIX BRKT 1 1
2-14 50234-CEK-000BK HELMET HOOK ASSY 2 2
2-15 50245-CEK-000 REAR COVER BRKT 1 1
2-16 90344-06000 SPRING NUT 38 38 2-25 96000-06016 12 12
2-17 96000-08016 FLANGE BOLT M8 X 16 8 8 FLANGE BOLT
2-18 96000-08040 FLANGE BOLT M8 X 40 10 10 2-26 67220-CEK-000BK 1 1
2-19 94121-08000 WASHER 4 4 HANDLE COVER BLACK
2-20 93050-08000 LOCK NUT M8 4 4 2-27 93000-05012 4 4
2-21 93093-04008 TAPPING SCREW M4 X 8 10 10 TAPPING SCREW  
2-22 93000-06016 ROUND HEAD BOLT M6 X 16 40 40
2-23 93000-06012 ROUND HEAD BOLT  2 2
2-24 94101-0613010 WASHER 2 2

2-4

2-9

2-7

2-2

Enlarged figure 
next page

rgobea

rgobea



F02  PLASTIC COVERS



F03 SPEEDOMETER SYSTEM
REF# PART # DESCRIPTION

Q
T

Y

20
05

3-1 34200-CEK-000 SPEEDOMETER ASSY 1 1
3-2 34500-CEK-000 SPEEDOMETER CABLE ASSY 1 1
3-3 34300-MEC-000 SPEEDOMETER WORM GEAR ASSY (18:9) 1 1
3-4 33502-MEC-010 DIRECTION INDICATOR ASSY 2 2
3-5 50158-CEK-000 METER CASE BRKT 1 1
3-6 94101-0613010 WASHER (Ø13*Ø16*1t) 2 2
3-7 90350-06000 LOCK NUT M6 2 2
3-8 50250-CEK-00ZB SPEEDOMETER COLLAR 2 2
3-9 34600-CEK-000 SPEEDOMETER WORM GEAR AXLE JOINT ASSY 1 1
3-10 87130-CEK-000 FUEL GAUGE ASSY 1 1
3-11 39620-CEK-000 POWER SOCKET ASSY 1 1



F04 SEAT

REF# PART # DESCRIPTION

Q
T

Y

20
05

4-1 77100-CEK-000BK SEAT ASSU 1 1
4-2 85268-MAA-000 RR SEAT CUSHION RUBBER 2 2
4-3 85258-MAA-000 FR SEAT CUSHION RUBBER 4 4
4-4 50242-CEK-000 SEAT CURB PLATE 1 1
4-5 93000-06016 ROUND HEAD BOLT M6 X 16 2 2
4-6 50215-CEK-000 SEAT LOCK ASSY 1 1
4-7 50160-CEK-000 SEAT LOCK UPPER BKT 1 1
4-8 43316-CEK-000 SEAT LOCK CABLE ASSY 1 1
4-9 96000-06012 FLANGE BOLT M6 X 12 4 4
4-10 77251-CEK-000 U-SHAPE HOOK LOCK 1 1
4-11 77252-CEK-000 CURB NUT COMP 1 1
4-12 50251-CEK-000 SEAT LOCK SPRING 1 1



F05 FUEL TANK

REF# PART # DESCRIPTION

Q
T

Y

20
05

5-1 17500-CEK-000BK FUEL TANK(BLACK) 1 1
5-2 17620-MAA-000BK FUEL TANK CAP(BLACK) 1 1
5-3 37801-CEK-000 FUEL TANK FLOATING GAUGE 1 1
5-4 94111-08000 SPRING WASHER M8 1 1
5-5 81146-CEK-000 ANTI-VIBRATION RUBBER 4 4
5-6 16910-MAA-000 FUEL FILTER ASSY 1 1
5-7 95002-01100 CLIP 2 7 7
5-8 17684-CEK-000 FUEL HOSE 1 1 1
5-9 17683-CEK-000 FUEL HOSE 3 1 1
5-10 17685-CEK-000 FUEL HOSE 4 2 2
5-11 16950-CEK-000 FUEL COCK 2 2
5-12 93000-05012 ROUND HEAD BOLT M5 X 12 4 4
5-13 92000-06012 BOLT 1 1
5-14 92000-06016 WASHER BOLT 2 2
5-15 94101-0613010 WASHER  4 4

Enlarged figure 
next page



F05 FUEL TANK



F06-1 FRONT UPPER ARM
REF# PART # DESCRIPTION

Q
T

Y

20
05

6-1 50077-CEK-000 A ARM UPPER L ASSY-L 1 1
6-2 50082-CEK-000 A ARM UPPER L ASSY-R 1 1
6-3 52246-CEK-000 PROTECTOR RUBBER 2 2
6-4 95010-CEK-000 ANTI-DUST SPRING 2 2
6-5 94201-17025 COTTER PIN 2 2
6-6 96000-10060 FLANGE BOLT 4 4
6-7 51474-CEK-000 FR. ARM SLEEVE COLLAR 4 4
6-8 50080-CEK-000 PUSH COLLAR B 4 4
6-9 90350-10000 LOCK NUT 4 4



F06-2 FRONT LOWER ARM
REF# PART # DESCRIPTION

Q
T

Y

20
05

6-2-1 50085-CEK-000 A ARM UPPER L ASSY-L 2 2
6-2-2 50091-CEK-000BK A ARM UPPER L ASSY-R 1 1
6-2-3 52246-CEK-000 PROTECTOR RUBBER 2 2
6-2-4 95010-CEK-000 ANTI-DUST SPRING 2 2
6-2-5 94201-17025 COTTER PIN 2 2
6-2-6 96000-10060 FLANGE BOLT 4 4
6-2-7 51474-CEK-000 FR. ARM SLEEVE COLLAR 4 4
6-2-8 50080-CEK-000 PUSH COLLAR B 4 4
6-2-9 90350-10000 LOCK NUT 4 4



F07 SHOCK ABSORBER
REF# PART # DESCRIPTION

Q
T

Y

20
05

52400-CEK-000RD RR. SHOCK ABSORBER ASSY 380L BURGANDY 1 1
52400-CEK-000GR RR. SHOCK ABSORBER ASSY 380L GREEN 1 1
52400-CEK-000BL RR. SHOCK ABSORBER ASSY 380L BLACK 1 1

7-1-1 52401-CEK-000 REAR SUSPENSION RING 1 1
7-1-2 52402-CEK-000 REAR SUSPENSION INNER TUBE COMP 1 1
7-2 94201-30032 COTTER PIN 1 1
7-3 90350-10000 LOCK NUT M10 4 4
7-4 96000-10040 FLANGE BOLT M10 X 40 4 4

52500-CEK-000RD FR. SHOCK ABSORBER ASSY 350L BURGANDY 2 2
52500-CEK-000GR FR. SHOCK ABSORBER ASSY 350L GREEN 2 2
52500-CEK-000BL FR. SHOCK ABSORBER ASSY 350L BLACK 2 2

7-5-1 52501-CEK-000 FRONT SUSPENSION SPRING 2 2
7-5-2 52502-CEK-000 FRONT SUSPENSION INNER TUBE 2 2
7-6 95701-12050 ABSORBER FLANGE BOLT 4 4
7-7 90350-12000 LOCK NUT M12 2 2

7-5

7-1



F08 STEERING

REF# PART # DESCRIPTION

Q
T

Y

20
05

8-1 50032-CEK-000 STEERING ASSY 1 1
8-2 92010-10030 SPIRNG BOLT 4 4
8-3 50151-CEK-000 HANDLE COLUMN FIX BKT 1 1
8-4 92101-MAA-000 OIL SEAL 18 X 32 X 7 1 1
8-5 90601-MAA-000 C CLIP 1 1
8-6 96100-6007ZZ BALL BEARING 6006ZZ 1 1
8-7 50096-CEK-000ZC COLLAR 1 1
8-8 92102-MAA-000 OIL SEAL 22 X 35 X 7 1 1
8-9 53180-CEK-000 TIE ROD ASSY 360L 2 2
8-10 51215-CEK-000 KNUCKE-L 1 1
8-11 51210-CEK-000 KNUCKE-R 1 1
8-12 90350-08000 LOCK NUT M8 2 2
8-13 90350-10000 LOCK NUT M10 2 2
8-14 90350-14000 LOCK NUT M14 1 1
8-15 90352-10000 INSET LOCK NUT 2 2
8-16 94201-17025 COTTER PIN 6 6
8-17 94201-25030 COTTER PIN 6 6
8-18 53217-CEK-000 COLUMN SLEEVE 2 2
8-19 96000-08020 FLANGE BOLT M8 X 20 2 2
8-20 96000-10040 FLANGE BOLT M10 X 40 2 2
8-21 50098-CEK-000 KNUCK DRIVER PLATE 2 2

Enlarged 
figure next 



F08 STEERING



F09 HANDLE COMP

REF# PART # DESCRIPTION

Q
T

Y

20
05

9-1 50155-CEK-000 HANDLE PIPE ASSY 1 1
9-2 53140-CAB-010BK HANDLE GRIP 2 2
9-3 53178-MEC-000BK LEFT LEVER ASSY (ADJUST TYPE) 1 1
9-4 53179-MEC-000BK RIGHT LEVER ASSY (LOCK TYPE) 1 1
9-5 35160-MMC-000 LEFT HANDLE SW ASSY 1 1
9-6 53170-MAA-000BK HANDLE BAR CLAMP COVER-L 1 1
9-7 53175-MAA-000BK HANDLE BAR CLAMP COVER-R 1 1
9-8 45517-MAA-000BK HANDLEBAR CLAMP SADDLE 2 2
9-9 90350-10000 LOCK NUY M10 2 2
9-10 91000-06038 HEXAGON BOLT 4 4
9-11 64550-MEC-000 RER VIEW MIRROR ASSY-L 1 1
9-12 64551-MEC-000 RER VIEW MIRROR ASSY-R 1 1
9-13 53152-MEC-000BK REAR VIEW MIRROR HOLDER ASSY-L 1 1
9-14 53153-MEC-000BK REAR VIEW MIRROR HOLDER ASSY-R 1 1
9-15 53316-CEK-000 CHOKE CABLE 1 1
9-16 17910-GYK-000 THROTTLE CABLE 1 1

Enlarged figure 
next page



F09 HANDLE COMP



F10 BRAKE 

REF# PART # DESCRIPTION

Q
T

Y

20
05

10-1 45103-CEK-000 FR/L BRAKE PLATE COMP 1 1
10-2 45104-CEK-000 FR/R BRAKE PLATE COMP 1 1
10-3 45200-CEK-000 RR. CALIPER ASSY 1 1
10-4 45121-CEK-000 RR. BRAKE DISK 1 1
10-5 45122-CEK-000 RR. DISK HOLDER 1 1
10-6 45300-CEC-000 MASTER CYLINDER ASSY 230L 1 1
10-7 46962-MEC-000 BRAKE HOSE ASSY 170L 1 1
10-8 54100-MEC-000 BRAKE CABLE-SPLIT BOX ASSY 1 1
10-9 46963-MAC-000 BRAKE HOSE BOLT 4 4

10-10 46964-MAC-000 BRAKE HOSE WASHER 1 1
10-11 54291-CEK-000 SPRING A 1 1
10-12 54292-CEK-000 SPRING B 1 1
10-13 50184-CEK-000BK BRAKE PEDAL ASSY 1 1

45450-CEK-000 FR. BRAKE CABLE ASSY -L 1 1
43450-CEK-000 FR. BRAKE CABLE ASSY -R 1 1

10-15 43312-CEK-000 FR. BRAKE CABLE ASSY -L (FOOT) 1 1
10-16 43311-CEK-000 FR. BRAKE CABLE ASSY -R (FOOT) 1 1
10-17 43315-CEK-000 MASTER CYLINDER BRAKE CABLE 1 1
10-18 96000-05012 FLANGE BOLT 2 2
10-19 91010-10020 BRAKE DISC BOLT 4 4
10-20 96000-06032 FLANGE BOLT 2 2
10-21 50186-CEK-000 FOOT BRAKE MAIN COLLAR 1 1
10-22 50241-CEK-000 FOOT WIRE PIN 1 1
10-23 50190-CEK-000 FOOT BRAKE COLLAR 1 1
10-24 90607-MEC-000 E CLIP 2 2
10-25 93000-06012 ROUND HEAD BOLT 3 3
10-26 45120-MAA-000 FR. BRAKE SHOE COMP 1 1
10-27 70010-CEK-000 BRAKE PEDAL STOPPER 1 1
10-28 50253-CEK-000 BRAKE PEDAL AXLE 1 1
10-29 94001-06000 NUT 2 2

10-14 Enlarged figure 
next page



F10 BRAKE 



F11 REAR WHEEL AXLE
REF# PART # DESCRIPTION

Q
T

Y

20
05

11-1 23511-CEK-000 REAR WHEEL AXLE 1 1
11-2 15233-CEK-000 SPROCKET/RR (520-32T) 1 1
11-3 15232-MAA-010 SPROCKET/FR (520-18T) 1 1
11-4 50061-CEK-000 RR WHEEL AXLE SEAT ASSY 1 1
11-5 91203-CEK-000 OIL SEAL 2 2
11-6 96100-6006ZZ BALL BEARING 2 2
11-7 50058-CEK-000ZB SPACE TUBE ASSY 1 1
11-8 50174-CEK-000 RR. WHEEL AXLE NUT 1 1
11-9 96000-06020 FLANGE BOLT 2 2

11-10 96000-12038 FLANGE BOLT 4 4
11-11 90350-14000 LOCK NUT 2 2
11-12 94101-1232020 WASHER 2 2
11-13 96000-08020 FLANGE BOLT M8 X 20 1 1
11-14 94111-08000 SPRING WASHER M8 1 1 Enlarged figure 

next page



F11 REAR WHEEL AXLE



F12 WHEEL

REF# PART # DESCRIPTION

Q
T

Y

20
05

12-1 42711-CEK-000 FR. TIRE 21 X 7-10 (K572) 2 2
12-2 42721-CEK-000 FR. TIRE 22 X 10-10 (K572) 2 2
12-3 42706-CEK-000 FR. RIM 10 X 5.5 2 2
12-4 42707-CEK-000 RR. RIM 10 X 8 2 2
12-5 44610-CEK-000 FR. HUB UNIT 2 2
12-6 44620-CEK-000 RR. WHEEL AXLE CONNECTOR 2 2
12-7 92000-10020 BOLT M10 X 20 16 16
12-8 94101-1020012 WASHER 16 16
12-9 94101-1440040 FR WHEEL WASHER 2 2

12-10 50243-CEK-000 RR. DRUM FIRM PIECE 2 2
12-11 90352-14000 INSERT LOCK NUT 2 2
12-12 90352-18000 INSERT LOCK NUT 2 2
12-13 94201-32032 COTTER 2 2
12-14 94201-40036 COTTER 2 2
12-15 53456-MAA-000 RUBBER CAP 2 2
12-16 53456-CEK-000 RUBBER CAP 2 2
12-17 42751-CEK-000 RIM VALVE 4 4

Enlarged figure 
next page



F12 WHEEL



F13 CHAIN

REF# PART # DESCRIPTION

Q
T

Y

20
05

13-1 14520-CEK-000 CHAIN 1 1
13-2 50066-CEK-000 LOWER PROTECTOR COVER 1 1
13-3 96000-08012 HEX FLANGE BOLT 6 6
13-4 50195-CEK-000ZB CHAIN ADJUSTER BOLT 1 1
13-5 94101-0816012 FR. WHEEL WASHER 1 1
13-6 94001-08000 NUT 2 2
13-7 50245-MAC-010BK UPPER CHAIN COVER 1 1
13-8 50162-CEK-000BK CHAIN ADJUST SUPPORT 1 1
13-9 60015-CEK-000 CHAIN PLASTIC ROLLER 1 1

13-10 50166-CEK-000ZB CHAIN RETURN SPRING 1 1
13-11 90606-MEC-000 E-CLIP 1 1
13-12 96000-08028 CHAIN BOLT 1 1

Enlarged figure 
next page



F13 CHAIN



F14 EXHAUST SYSTEM
REF# PART # DESCRIPTION

Q
T

Y

20
05

14-1 18301-CEK-000 EXHAUST PIPE ASSY 1 1
14-1-1 18302-CEK-000 RR. EXHAUST PIPE ASSY 1 1
14-1-2 18303-CEK-000 MID EXHAUST PIPE 1 1
14-1-3 18304-CEK-000 FR. EXHAUST PIPE ASSY 1 1
14-1-4 18305-CEK-000 HOOP NUT 2 2
14-1-5 18291-CEK-000 EX. PIPE GASKET 1 1
14-1-6 91400-08000 EX. PIPE NUT 2 2
14-2 18350-CEK-000 AIR CLEANER BOX ASSY 1 1
14-3 18360-CEK-000 CUT AND REED VALVE 1 1
14-4 17360-CEK-000 FOUR WAY JOINT 1 1
14-5 18304-CEK-000 HEAT PROOF DUCT 4 1 1
14-6 18405-CEK-000 HEAT PROOF DUCT 4 1 1
14-7 18406-CEK-000 HEAT PROOF DUCT 4 1 1
14-8 18407-CEK-000 HEAT PROOF DUCT 4 1 1
14-9 18401-CEK-000 HEAT PROOF DUCT 10 1 1

14-10 18402-CEK-000 HEAT PROOF DUCT 10 1 1
14-11 96000-06016 FLANGE BOLT 2 2
14-12 96000-06012 FLANGE BOLT 2 2
14-13 96000-08020 FLANGE BOLT M6 X 20 3 3
14-14 94111-08000 SPRING WASHER 3 3
14-15 95002-01100 CLIP 2 8 8

Enlarged figure 
next page



F14 EXHAUST SYSTEM



F15 REVERSE GEAR SHIFT

REF# PART # DESCRIPTION

Q
T

Y

20
05

15-1 50025-CEK-000 E PLATE SUB ASSY 1 1
15-2 50027-CEK-000 ELECTRO MAGNET PLATE 1 1
15-3 72100-MAA-000-2 SAFETY LEAD 1 1
15-4 72352-MAA-000 ELECTRO MAGNET (SOLENOID) 1 1
15-5 35150-MEC-000 REVERSE GEAR SAFETY SWITCH ASSY 1 1
15-6 72105-MAA-010 BOX BRKT 1 1
15-7 50255-CEK-000 SHIFT CONTROL JOING BRKT 1 1
15-8 53181-CEK-000 REVERSE TIE ROD ASSY 1 1
15-9 50191-CEK-000BK SHIFT CONTROL LEVEL ASSY 1 1

15-10 72201-CEK-000 SHIFT CONTROL KNOB 1 1
15-11 72100-CEK-000 RESTORE SPRING 1 1
15-12 91000-05016 HEXAGON BOLT 2 2
15-13 96000-06012 ROUND HEAD BOLT M6 X 12 3 3
15-14 96000-06020 FLANGE BOLT M6 X 20 2 2
15-15 96000-06025 FLANGE BOLT M6 X 25 1 1
15-16 54291-CEK-000 DRAW SPRING A 1 1
15-17 90350-06000 LOCK NUT 3 3
15-18 90600-03006 LOCK PIN 1 1
15-19 90600-03000 LOCK PIN 1 1
15-20 72100-MAA-010-6 RESTURN SPRING 1 1
15-21 93001-04012 ROUND HEAD WASHER BOLT 4 4
15-22 94101-030610 SHIFT SEPARATE PLATE 4 4
15-23 50028-CEK-000 DASH BOARD PLATE 1 1
15-24 50256-CEK-000 WIRE 1 1

Enlarged figure 
next page



F15 REVERSE GEAR SHIFT



F16 WIRE HARNESS

REF# PART # DESCRIPTION

Q
T

Y

20
05

16-1 32100-CEK-000 WIRE HARNESS ASSY 1 1
16-2 61500-CEK-000 BATTERY ASSY 1 1
16-3 81146-CEK-000 CUSHION RUBBER 4 4
16-4 35100-CEK-000 KEY SWITCH ASSY 1 1
16-5 38110-MAA-000 HORN ASSY 1 1
16-6 52255-MAA-000 KICK STARTER SPINDLE CAP 1 1
16-7 81147-CEK-000 BAND 12 12
16-8 36110-MEC-000 FLASHER RELAY ASSY 1 1
16-9 35101-CEK-000 STORAGE KEY SWITCH ASSY 1 1

16-10 91000-06016 HEX BOLT 1 1
16-11 96000-08012 HEX FLANGE BOLT 2 2

Enlarged figure 
next page



F16 WIRE HARNESS



F17 LIGHTS

REF# PART # DESCRIPTION

Q
T

Y

20
05

17-1 33700-CEK-000 TAIL LIGHT ASSY 1 1
17-2 93000-06015 ROUND HEAD BOLT M6 X 15 2 2
17-3 64501-CEK-000 REFLECTOR 2 2
17-4 90350-06000 LOCK NUT M6 2 2
17-5 33800-CEK-000 SIGNAL LIGHT ASSY-L 2 2
17-6 33801-CEK-000 SIGNAL LIGHT ASSY-R 2 2
17-7 96000-06014 FLANGE BOLT M6 X 14 4 4
17-8 33600-CEK-000 HEAD LIGHT ASSY 2 2
17-9 50152-CEK-000 LIGHT BRKT ASSY 1 1

17-10 50153-CEK-000 LIGHT BRKT PLATE 1 1
17-11 96000-06016 FLANGE BOLT M6 X 16 4 4
17-12 50132-CEK-000 FR BUMPER COVER BRKT-L 1 1
17-13 50133-CEK-000 FR BUMBER COVER BRKT-R 1 1
17-14 96000-08018 FLANGE BOLT M8 X 18 2 2
17-15 93000-06012 ROUND HEAD BOLT  4 4 Enlarged figure 

next page



F17 LIGHTS



F18 TOOLS

REF# PART # DESCRIPTION

Q
T

Y

20
05

18-1 89010-MAA-000 TOOL SET BAG 1 1
18-1-1 89010-MAA-000-1 TOOL BAG 1 1
18-1-2 89010-MAA-000-2 SCREW DRIVER HEAD 1 1
18-1-3 89010-MAA-000-3 SCREW DRIVER HAND 1 1
18-1-4 89010-MAA-000-4 SPARK PLUG DRIVER 1 1
18-2 89024-CEK-000 OPEN DRIVE 1 1



F19  GRAPHIC SET

REF # PART # DESCRIPTION

Q
T

Y

20
05

19-1 60500-CEK-0001 GREEN AND BURGANDY MODELS 1 1
19-2 60500-CEK-0002 BLACK MODELS 1 1



© 2004 UNITED MOTORS OF AMERICA, INC. 
www.umamerica.com




